KITSAP COUNTY

CENTRAL KITSAP
GENERAL SEWER PLAN
UPDATE

January 2025

PREPARED BY: PREPARED FOR:

Consor Kitsap County

Point of Contact: Erika Schuyler, PE Sewer Utility Division of Public Works
600 University Street, Suite 300 Department

Seattle, WA 98101 507 Austin Avenue

p: 206.462.7030 Port Orchard, WA 98366

e: erika.schuyler@consoreng.com




THIS PAGE INTENTIONALLY LEFT BLANK



Central Kitsap General Sewer Plan Update

Kitsap County

January 2025

ECOLOGY DRAFT

Consor

600 University Street
Suite 300
Seattle, WA 98101



THIS PAGE INTENTIONALLY LEFT BLANK



DRAFT

Table of Contents

Executive SUMMArLY ....cccveevreniiieniiiiniiienieieenecennceeenneeeen. ES-1

ES L INTrOTUCTION 1.ttt ettt et e b ettt ettt et ES-1
[...]
Support Systems 2.0 1.0 1998 » Chlorine injection is no longer in use.
Instrumentation 2.0 5.0 1998
Electrical and Power Distribution 1.0 5.0 1998
Overall 2.0 2.0 1998
Civil 1.0 2.0 1998
Structural 1.7 5.0 1998
Pumping Systems 27 3.0 1998/2015 » New Flygt pumps installed in 2015/2016.
69 4.0 I\/.Io.tors 27 3.0 1998/2015 » Station influent contains high volume of grease, but this does not cause a problem with the new Flygt
Piping Systems 3.0 5.0 1998 pumps.
Valve Systems or Assemblies 2.0 2.0 1998
Support Systems 2.0 1.0 1998
Instrumentation 2.0 5.0 1998
Electrical and Power Distribution 1.0 5.0 1998
70 N/A Assessment Not Performed - - 2016 > Station recently replaced; Assessment not necessary
80 N/A Assessment Not Performed - - 2019 > Station recently constructed; Assessment not necessary
81 N/A Assessment Not Performed - - In Design » Station under design; Assessment not necessary

N202840WA.00 ¢ January 2025 ¢ Central Kitsap General Sewer Plan Update ¢ Kitsap County
Existing Conditions — Collection and Conveyance ¢ 5-34



DRAFT

5.4 Pipeline Conditions Assessments

The County has historically conducted pipeline condition assessments through video observation. The
County process consists of inspecting pipe via closed circuit television (CCTV), storing the video in a
database, reviewing the video, and assigning an Overall Condition Index (OCI) score based on the
observations. The results of these assessments have been stored in their asset management database
software Cartegraph since 2017. They are on a five-year inspection cycle with approximately 20 percent of
the pipes inspected each year and completed first round of inspection of the entire system at the end of
2022.

The County uses consistent scoring when reviewing pipeline inspection videos with several criteria, which
are summarized in Table 5-18. Each criterion has a defined score corresponding to the severity of an
observed issue. Lower scores indicate more severe issues. Note that “Roots” and “I&|” have a weighting of
zero which excludes these criteria from the OCI. The County captures information so that it can be filtered
and viewed in Cartegraph but other categories describe the actual pipe conditions. For example, a pipe
with roots present would also be scored under the obstruction or intrusion category. The OCl is calculated
by this equation:

ocl Ypipe(Category Value x Calculation Weight)

Ypipe Calculation Weight

Table 5-18 | OCI Criteria and Weighting

Category Value Description Calculation Weight
0 Blockage
30 Heavy
Roots 50 Medium 0
80 Light
100 None
40 Gushing or Spurting
60 Running or Trickling
[ &1 80 Weeping or Dripping 0
90 Stain, Possible &I
100 None
0 Severe or Impassable
. . 60 Moderate
Obstruction or Intrusion 30 Minor 1
100 None
40 Severe
60 Moderate
Worn Surface 80 Minor 1
100 None
40 Severe (>30 percent)
60 Moderate (10 to 30 percent)
Belly or Sag 80 Minor (<10 percent) !
100 None
40 Severe Cracking
60 Moderate Cracking
Cracks or Fractures 30 Minor Cracking 3
100 None

N202840WA.00 ¢ January 2025 ¢ Central Kitsap General Sewer Plan Update ¢ Kitsap County
Existing Conditions — Collection and Conveyance ¢ 5-35



DRAFT

Category Value Description Calculation Weight
0 Collapse
15 Hole Void Visible
Break or Fail 5
reakorraiure 30 Hole Soil Visible
100 None
40 Severe
. N 60 Moderate
Lining or Repair Failure 30 Minor 1
100 None
40 Severe (> 1.5 Pipe Thickness)
. . 60 Moderate (1 to 1.5 Pipe Thickness)
Joint S t Offset 2
olnt >eparation or Cise 80 Minor (< Pipe Wall Thickness)
100 None

The County provided OCl scores for 161,302 feet of pipe where issues were found and noted in Cartegraph.
This data is included as Appendix F. Because only pipes with noted deficiencies were input into Cartegraph,
it is assumed that all inspected but unscored pipes have an OCl of 100. The lengths of pipe in a given OCI
range have been extrapolated and are summarized in Table 5-19. The rankings of all County-owned
pipelines in the Central Kitsap basin will be used to develop CIP prioritizations and to project annual costs
for pipeline replacement.

Table 5-19 | Percentage of Pipes in OCI Condition Ranges

OCl Range Length (ft) Percentage of Total
0-20 - 0%
20-40 - 0%
40-60 3,300 0.5%
60-80 8,900 1%
80-99 81,800 12%
100 575,700 86%

The CIP will include an Annual Pipe Replacement Program to replace or rehabilitate all pipes with the 6-
year and 20-year CIP. Pipes with the lowest OCI ratings will have the highest priority for replacement. The
pipes with an OCl under 60 are summarized in Table 5-20.

Table 5-20 | Pipes with OCI Under 60

Diameter

Pipe Name ocCl (in) Length (ft) Location
H16-3078-H16-3063 47 8 131 NE Tronson Circle
K18-3016-K18-3106 48 8 275
L17-1023-L17-1022 50 8 322 NW Lowell Street
H16-3064-H16-3063 50 8 119 NE Tronson Circle
G16-3016-G16-3015 53 8 176 NE Bently Drive
H17-3037-H17-3030 54 8 397
H16-2022-H16-2021 54 8 346
K18-3106-K18-3021 55 8 272
L18-4011-L18-4010 57 12 183
G16-3075-G16-3074 58 8 187 St Charles Lane NE
K18-1032-K18-1025 59 8 121

N202840WA.00 ¢ January 2025 ¢ Central Kitsap General Sewer Plan Update ¢ Kitsap County
Existing Conditions — Collection and Conveyance ¢ 5-36



DRAFT

SECTION 6

Wastewater Treatment
Facilities Existing Conditions

6.1 Introduction

A description of the existing Central Kitsap WWTP field evaluation and condition assessment, the capacity
analysis of the plant facilities and processes, and an evaluation of each process to identify any deficiencies
is presented in Section 6. Recommendations are provided to address challenges impacting facility
operations along with maintenance upgrades necessary to continue meeting NPDES Permit requirements.

6.2 Existing Wastewater Treatment Plant Description

Central Kitsap WWTP provides wastewater treatment for much of the central Kitsap Peninsula and is
located on Brownsville Highway NE, between SR 303 and SR 308. The existing plant consists of headworks,
primary clarifiers, aeration basins, secondary clarifiers, and UV disinfection. Solids, including those hauled
from the County’s other treatment plants, are thickened and digested anaerobically before dewatering and
disposal. The plant is rated for maximum month flow rate of 6.0 MGD as listed in the NPDES Permit. The
treated effluent is discharged to Port Orchard Bay of the Puget Sound in accordance with the NPDES Permit.

The original Central Kitsap WWTP began operation in 1979 as an activated sludge plant with primary
clarifiers and anaerobic digesters. It was designed with an average daily flow of 4.8 MGD and a peak flow
of 12.0 MGD. In 1996, the ‘Contract | Improvements’ project modified the aeration basins, added a new
aeration blower building, upgraded the secondary clarifiers, replaced the chlorine disinfection with an UV
system, replaced the Waste Activated Sludge (WAS) pumps, and added primary sludge pumps. Shortly
thereafter, in 1999, the ‘Contract IIC Expansion’ project upgraded the dewatering system. The next major
improvement project was installed in 2009 and put into service in 2011, when the headworks and septage
receiving station were entirely replaced and the primary sludge and plant wastewater sump pumps were
replaced. In 2016 the “Resource Recovery Project” made numerous changes. The existing aeration basins
were modified and new basins were constructed, a WAS thickening building and thickened sludge blending
tank were built, a digester gas cogeneration system was installed, and a reclaimed water filter structure
and building were constructed. Most recently, in 2019, the UV banks were replaced. The existing Central
Kitsap WWTP site plan is shown in Figure 6-1, and Figure 6-2 shows the process schematic. The permitted
maximum month flow is 6.0 MGD. The design peak hour flow of the plant is 22.7 MGD, as documented in
the process design data of the 2016 Resource Recovery Project.

N202840WA.00 ¢ January 2025 ¢ Central Kitsap General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-1



DRAFT

Figure 6-1 | Existing Central Kitsap WWTP Site Plan

N202840WA.00 ¢ January 2025 ¢ Central Kitsap General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-2



Figure 6-2 | Existing Central Kitsap WWTP Schematic

DRAFT

TO AIR GAP
FROM SYSTEM
INFLUENT CENTRIFUGE PSC PSCISSC
< # _: > TODIGESTERS
SCREENS (2) - W B GES
z SCUM T
PLANT FLOW ° MES prpialind e NoRTH TO LABIADMIN
MEASUREMENT i PERRY rewl
30°RS . ; | 0 HOCL .
(NORTH) - PRIMARY - \WATER == TOFIRE
d ~ RS AERATED ACH DISTRICT
GRIT TANKS CLARIFIERS AERATION
30°RS (2) FLOW (2) BASINS (4)
(SOUTH) SPLITTER
BOX SECONDARY
P CLARIFIERS
FR%";:‘;"”T CLASSIFYING @ og
SELECTOR u
RAS |RAS RAS gk
DR GRIT MIXING w =L |z
WASHERS (2) BOX RAS PUMPS g4 |2
I RECLAIMED g TO PLANT
MES WATER FEED PROCESS PROCESS WATEF
TO GRAVITY PUMPS WATER PUMPS
TO ROTARY DIGESTERS uv aw
COMPACTOR THICKENER ~WAS DRUM =
TO DISPOSAL PUMPS 1 ENER | EFFLUENT
FOAM WASTING
LIQUID STREAM PRIMARY SLUDGE PUMPS STATION PUNP UV CHAMMEL TO OUTFALL
SOLID STREAM ROTARY DRUM THICKENER GAS TREATMENT
SLUDGE FROM
L — OTHER TWAS
FROM | WASTE
CLASSIFYING TREATMENT  HAULED GAS COGENERATION
COLLECTOR SLUDGE BURNER PACKAGE
TRANSFER PUMP
THS TSG
JWAS THICKENED
TWAS TO PLANT SLUDGE
PUMP  DRAIN THS BLENDING
TANK DIGESTERS
2)
FROM PRIMARY DiGESTER
CLARIFIERS
T = bR CIRCULATION %i‘x?;ﬁ:?gg
GRAVITY TO PLANT PUMPS
DEGRITTER | rrickener | DRAIN THS
2
@ SCUM THICKENED SLUDGE DIGESTER 10 DISPOSAL
FROM BOX BLENDING TANK "@—_' MIXING
SEPTAGE CIRCULATION PUMP 5 PUMPS
RECEVING 5 DIGESTER FEED PUMPS 10
STATION 9 e H e e e a e e e st e s atsseraretetsensreresenesseresml EADORKS
CEN
T
THS FROM FOAM WASTING STATION ——
DIGESTED CENTRATE
THICKENED - SLUDGE PUMPS PUMES

PRIMARY
SLUDGE PUMPS

LEGEND
LIQUID STREAM

— 5005 STREAM

sessssesssssssss SOLIDS STREAM - BYPASS OPERATION

FROM SCUM PUMP

RS - RAW SEWAGE SE - SECONDARY EFFLUENT  PSC - PRIMARY SCUM

SBR - SBR LINE MES - METHANOL PS - PRIMARY SLUDGE
S - SECONDARY INFLUENT  HOCL- HYPOCHLORITE S5C - SECONDARY SCUM
TE - TREATED EFFLUENT ACH - COAGULANT SG - SEPTAGE

PE - PRIMARY EFFLUENT Uy - ULTRA VIOLET THS - THICKENED SLUDGE
WS - WASTE SLUDGE W - REUSE WATER DS - DIGESTED SLUDGE
TS - THICKENED SLUDGE 3w - PROCESS WATER LSG - DIGESTER GAS

DR - DRAINAGE SCN - SCREENINGS CEN - CENTRATE

ALP - AIR LOW PRESSURE

GT - GRIT

N202840WA.Q00 ¢ January 2025 ¢ Central Kitsap General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-3



DRAFT

6.3 Wastewater Treatment Plant Condition Assessment

The Murraysmith (now Consor) team visited the Central Kitsap WWTP on September 15th, 16th, and 17th,
2020 to observe and document existing plant conditions and to have discussions with plant staff regarding
operational and plant performance challenges. The group investigated facilities and unit processes for the
liquid streams and solids streams by walking through each process to ascertain equipment condition and
manufacturing information. WWTP electrical equipment and structures were observed. Plant staff
provided information on the daily operations of the plant, as well as past and current operational
challenges. The information gathered from the assessment was used to develop a list of recommendations
for maintaining plant operations and performance. The major equipment information, photos and field
notes are summarized in Appendix G, Central Kitsap WWTP Condition Assessment Form.

0.3.1 Condition Summary Tables

To better organize the results of the assessments at the Central Kitsap WWTP, major processes were
grouped as presented in Table 6-1.

Table 6-1 | WWTP Process Group Definitions

Process Components

Civil Site, site security, roadways, sidewalks, fencing

Preliminary Treatment Screens and grit removal and associated equipment and piping
Primary Treatment Primary clarifiers, flow splitter and associated pumps and piping
Secondary Treatment Aeration basins and associated equipment and piping

Disinfection and Effluent | UV system and associated equipment and piping

Septage Septage receiving station, cyclone and classifier and associated equipment and piping
Gravity Thickening Gravity thickeners and associated pumps and piping

Rotary drum thickener, thickened sludge blending tank and associated pumps,
mixers, and piping

Anaerobic Digestion and = Anaerobic digesters, boilers, heat exchangers, burners and associated equipment and
Digester Gas Handling piping

Digester Gas Treatment H,S removal vessels, siloxane vessels, cogeneration structure and associated

and Cogeneration equipment and piping

WAS Thickening

Sludge Dewatering Centrifuges, feed pumps, centrate sump and pumps

Support Systems Odor control and plant water systems

Electrical services, transfer switches, standby generator, motor control centers and

Power Distribution
control panels

These processes were further broken down into several categories when appropriate. While no two
processes are identical, the processes are anatomically similar and can be characterized by a standardized
set of component groupings. These component groupings are consistent with County Asset Functional Class
Level and are presented in Table 6-2 along with definitions. Note that the Asset Functional Class Level has
nine groups: Civil, Structural, Piping Systems, Pump Systems, Valve System or Assemblies, Equipment,
Support Systems, Instrumentation, and Power Distribution. However, for the WWTP conditions
assessments, the components are shortened to four groups, which are more directly applicable to the
wastewater treatment processes. Civil, Power Distribution and Support Systems are treated as processes;
Piping and Valves are grouped together; Pumps are grouped with Equipment.

N202840WA.00 ¢ January 2025 ¢ Central Kitsap General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-4



DRAFT

Table 6-2 | Component Group Definitions

Component Grouping Definitions

. Mechanical equipment such as screens, pumps, and blowers. Equipment and motors are
Equipment .
treated as one asset unless the motor is 25 HP or larger.
Instrumentation Electrical and measuring devices such as flowmeters, transmitters, and indicators.
Structural Concrete structures such as buildings, basins, and tanks.
Pinin A system of pipes and valves used to convey fluids such as influent, effluent, chemical,
ping air and sludge.
Note:

HP = Horsepower

6.3.2 Treatment Plant Process Asset Health Score

To better inform the County’s prioritization of future asset upgrades and replacements, an overall
treatment plant process “Asset Health” score was developed with County input that synthesizes each
process’s existing likelihood of failure (condition) and CoF.

Individual condition scores for equipment, instrumentation, and piping systems consider each system’s
physical integrity and their current ability to perform as designed. For structural components, individual
condition ratings generally apply to the physical integrity of these assets in the face of material degradation
due to environmental forces such as corrosion, weathering, settling, and flooding. General observations
and historical accounts from County Operation & Maintenance (O&M) staff were also used to inform the
condition ratings for all treatment plant process components to incorporate phenomena not observed by
Murraysmith [now Consor] staff during the site visits. Examples of this historical information from O&M
staff include, but are not limited to, challenges associated with equipment operation, lack of redundancy
and lack of automation. Individual condition ratings range from 1 to 5, with a score of 1 representing the
best condition and a score of 5 representing the worst. Table 6-3 presents the definition of the condition
scores. It is important to note that condition scores are not simply reflections of age as dissimilar
environmental and operational factors among the Central Kitsap WWTP necessitate differing rates of
condition degradation. Although age/obsolescence is not accounted for in the condition assessment, it will